~

1 I

| | Raanl Revision note | Date |Signal‘ur!| Checked
Esploso 60126P PT6500 V.
A
INCO
B
C
D
- —
E
F
B 5 Control panel Pk
. b Al
3 Frame parts M
2 Fuel tank parts S
— 1 Engine Rt
Number English Chinese
Itemref | Quantity | Title/Name, designation, material, dimension etc Article No./Reference
H A £ R b S ne
Generator Exploder
s .
1 Y 6 I 7 I 8

L

Pagina 1

Vinco S.r.l., Piazza Statuto 1 - 14100 Asti. Tel. 0141351284




8
| | Raanl Revision note | Date |Signal‘ur!| Checked

Itemref | Quantity | Title/Name, designation, material, dimension etc Article No./Reference

Filename Date
Exploder

H Designed by Checked by Approved by - date Scale
XXX XXX XXX - 00/00/00 11

Electrical machine Exploder

I_ 1 2 3 L T T T 7 [ T T T 7 6 [ 1 [ 8
Pagina 2 Vinco S.r.l., Piazza Statuto 1 - 14100 Asti. Tel. 0141351284



| Raanl Revision note

| Date

|Signal‘ur!| Checked

“ | |Mo]_English Name Chinese Name Number |NO | English Name Chinese Name  |Number [NO | English Name Chinese Name Number [NO | English Name Chinese Name  [Number |
1] Pulling Spring s i 1|31 [Mgx12 Bolt Mox12 1 |61 |Exhaust Valve #4011 1|91 [0ilRing W f
B|| 2| Governor Arm BaR 1132 |Interdiction Organ W% 1|62 [Intake Valve #40 1 192 [Piston Pin 7 !
3| Nut M6 Mo 1 |33 |Crankcase Parts 1.3 1|63 | Tappet e 2|93 |piston ¥E f
|| 4] Gashet 4 ! |34 |Pin # 2|6k | Canshaft Filbe ! |9 |Crankshaft b 1
5| Governor Lever R 1135 |oil Sensor WHARE 1|65 |Rubber Hose 1] 1195 {0il Rule MR f
6] Governor Rod ktr 1|36 [Mgxt5 Bolt Mox15 2|66 |Exhaust Valve Adjust Nut gavey | !
€1 7| Governor Spring BERE 1 |37 |Bearing 205 205 $& 2167 |Intake Valve Spring Retainer BERER !
8] Bolt §# 1138 |Governor Gear R 1|68 |Exhaust Valve Spring Retainer ks 1) f
_|19] Governor ban parts e 1 139 | Half-round Key LR 1169 |Valve Spring ANE% 2
10] Bolt Mgx10 Mox 1054 3 |40 Connecting Rods Cover 4 4 1|70 | SparkPlug itk 1
1] Pulling Tray Cover k%4 1 |41 | Connecting Rods Bolt 3t o3 2|1 | Bolt Méxtl Méx 1k S b
Dl |12 Spring biad 1 | 42| Crankcase gasket s 1|72 |Cylinder head cover bl 52 ) 1
13| Pulling Tray gLt 1 | 43 |0il Gauge H#R 1| |ylinder head cover Gasket P B8 f
&4 Spring ik L | bk |Gasket # 2 [Th | Not 4 2 |
15| Starting feet ] 2|45 |Crankease Cover s 1175 | Nt L 2
¢| 6L Pin # 1 | 46 [Bolt MB<35 MBx35 St 6 |76 | Rocker Arm o 2
17| Clip Spring +# 1| 47 |Starting Handspike B 1|77 |Air Cleaner BjEE f
18] Impacted ban E& 1 | 48 [Starting Line Bt 1 |78 |Rocker Bolt Ly 2
—{[19] Bolt Mxt5 Mo 154 1|49 |M6x25 Bolt Mx25 %% | 2 |79 |Push-Rod Keep Frame it 1
20| Bolt M6x12 Mox 1284 & |50 {qnition Block Parts AX% 1 |80 |Push-Rod F id 1
- 2| Switch Fx 1 |51 |Cylinder Head pin Fhk A 2 |81 |Exhaust pipe Gasket S 1
22| Lead Wind Cover W 1 |52 |Cylinder Head Bolt Flokgp b |82 |Lead Windboard BRE 1
23 Flywheel Nut TRER 1 |53 |Air Cleaner Gasket g3 1) 1|83 [Bolt Méxt2 Méx12 44t 2
—{ 24 Starting Claw i) 1 |54 |Carburetor fud 1|84 |Double Bolt p.08 33 1
2 Fan RA 1|55 |Carburetor Gasket gAY il 1|85 |Piston pin Clip Spring N 40,4 2
6| [26]_Flywheel Parts W 1|56 |Carburetor nsulator fh B R 1 |86 |Connecting Rods # !
2] Seal,0i st 2 |57 |Carburetor Insulator Gasket foimage | 1 |87 [Muffler ik 3 f
28 Windboard i 1 |58 |Carburetor Bolt fd g 2|88 |Nut M8 M8 %4 2
—290il drain Plug R 2|59 |cylinder Head Bk 1|89 |Piston Ring 1 EEH !
30]Gasket 4 2 [60 |ylinder Head Gasket Fhrd 1190 |Piston Ring 2 EEH f
Itemref | Quantity | Title/Name, designation, material, dimension etc Article No./Reference
H i B - i e "
Electrical machine Exploder
& .
3 LI T T T Y [ T T 1 6 I T I 8

I— P1agina 3

Vinco S.r.l., Piazza Statuto 1 - 14100 Asti. Tel. 0141351284



1 2 A | 5 1
| | Raanl Revision note | Date |Signal‘ur!| Checked
A
B
C
D
- —
E
F
G
— L Hang feet #H 8 Bolt M5x12 B M5X12 12 Rotor bolf £TER
3 Bolt M6x12 B8 Mox12 1 Junction Box #48 1 Generafor End Bell | 4l %x%
- 3 Itemref | Quantity | Title/Name, designation, material, dimension etc Article No./Reference
H 2 Stator i% 6 Carbon bFUSh m 10 AdjustultageRegulafnr ﬁﬁg Designed by Checked by Approved by - date Filename Date Scale
XXX XXX XXX - 00/00/00 Exploder 11
1 Rotor k¥ 5 Stator bolt RTER 9 Back Cover 553
- - - - - - Electrical machine Exploder
Number English Chinese Number English Chinese Numper English Chinese .
1 [ 2 [ [ L T T T T Y T T T T 7 [ 6 [ 1 [ 8

L

Pagina 4

Vinco S.r.l., Piazza Statuto 1 - 14100 Asti. Tel. 0141351284




1 2 A | 5 1
| | Raanl Revision note | Date |Signal‘ur!| Checked
A
B
)
C
D
®
- —
E
F
G
Itemref | Quantity | Title/Name, designation, material, dimension etc Article No./Reference
H 2 Guard ha n w#ﬁ ll- Sha ke Feef mﬁ 6 Rubber feet w Designed by ! Checked by gAppruv:d by - date Filename Date Scale
XXX XXX XXX - 00/00/00 Exploder 11
1 Frame Gk 3 Bolt M6x12 8 Mox12 5 Nut M8 $4 M8
- - - - - - Frame parts Exploder
Number English Chinese Number English Chinese Numper English Chinese .
1 [ 2 C T T T T ¥ T T T T 17 6 [ 1 [ 8

L

Pagina 5

Vinco S.r.l., Piazza Statuto 1 - 14100 Asti. Tel. 0141351284




1 2 3 A | 5 1
| | Raanl Revision note | Date |Signal‘ur!| Checked
A :
[|. v
B
3 Ny,
C
D
- —
E
. 1 9
G
3 |r0n (Over ﬁ% 6 Fllter ne" %m 9 FUEI Sw”-(:h }h%% Itemref | Quantity | Title/Name, designation, material, dimension etc Article No./Reference
H 2 Rubber gasket Rt 5 Fuel tank Cover | ¥ffi% 8 Bolt M5X12 | ¥ M5x12 i Ll bt ol il e
1 Fuel tank ﬁ!ﬁ b Bolt M6x25 lJEbI%XZS T Fuel Mefer W Fuel tank parts Exploder
Number English Chinese Number English Chinese Nughe English Chinese .
1 [ 2 [ 3 [ LT T Y [T T [ 6 [ T [ 8

L

Pagina 6

Vinco S.r.l., Piazza Statuto 1 - 14100 Asti. Tel. 0141351284




1 2 4 | 5 1
| | Raanl Revision note | Date |Signal‘ur!| Checked
A
) 3
B
C
D
L
- —
E
F
5 6
I %0/ 1
G
— A Bolt M6X12 BB Mox12 8 Breaker KPR 12 DC terminal ERESHT
3 Inlet wire %4 1 Voltage mefer wEX 1 Earth bolt EHEn _ __ __ _
T [ | wEE | s | 7R T BT | WRHA | [ s e
1 Control panel LT 5 Switch cover Fxs 9 Socket 7.1
- - - - - - Confrol panel Exploder
Number English Chinese Number English Chinese Numper English Chinese
T | 2 | 3 | C L T T T Y T 1 T T ] | 6 | 7 | 8

L

Pagina 7

Vinco S.r.l., Piazza Statuto 1 - 14100 Asti. Tel. 0141351284

=





